



LABORATORY REPORT	LR - 1123
--------------------------	------------------

Material / Product	Lot Number	Requested By	Date Requested
Pillow Ticking Products	Various	Spectex.	

Testing Results:				
Product	7/PC022 - 5.2oz	7/PC079 - 5.2oz	8/PC022 - 5.8oz	8/PC079 - 5.8oz -
	Perforated or Non-Perforated	Perforated or Non-Perforated	Perforated or Non-Perforated	Perforated or Non-Perforated
Overall Weight (oz/yd²) (ASTM D3776)	5.2	5.2	5.8	5.8
Fabric Weight (oz/yd²) (ASTM D3776)	1.5	1.5	1.8	1.8
Coating Weight (oz/yd²) (ASTM D3776)	3.7	3.7	4	4
Trapezoid Tear (ASTM D 751)	16 (w), 10 (f)	16 (w), 10 (f)	16 (w), 16 (f)	16 (w), 16 (f)
Grab Tensile (ASTM D751)	57 (w), 20 (f)	57 (w), 20 (f)	64 (w), 33 (f)	64 (w), 33 (f)
Adhesion (ASTM D751)	> 2 lb/in	> 2 lb/in	> 2 lb/in	> 2 lb/in
Flame Resistance				
NFPA 701, Method 2	-	Pass	-	Pass
Cal Tech Bull 117 Sec. E	-	Pass	-	Pass
CAN/CGSB 4.2 M77 - 27.5	Pass	-	Pass	Pass
Antimicrobial				
AATCC Test Method 30	Pass *	Pass *	Pass *	Pass *
AATCC Test Method 147	Pass *	Pass *	Pass *	Pass *

Notes:

* Antimicrobial testing has only been performed on non-perforated product.

By: Paul Hruska	Authority:	Director - Process and Quality Improvement
	Date:	18 January 2011